AMENDED
BOARD OF DIRECTORS
SAN BENITO COUNTY WATER DISTRICT
Agenda For
July 26, 2023
Regular Meeting — 5:00 p.m.
30 Mansfield Road - Hollister, California 95023

Assistance for those with disabilities:
If you have a disability and need accommodation to participate in the meeting, please call Barbara Mauro, Board Clerk,
at (831) 637-8218, 48 hours prior to meeting for assistance so the necessary arrangements can be made.

Effective at the April 27, 2022, The Board of Directors is now allowing the public to attend in person at all meetings of
the San Benito County Water District Board. We will also continue to offer the meeting via Zoom as well. Regarding
virtual participation, members of the public are instructed to be on mute during the proceedings and to speak only
[...]
variable costs incurred. OWNER shall pay or receive a refand or credit for any

- adjustments to costs charged to OWNER within thirty (30) days of finalizing the

adjustment.

Hollister Urban Area Master Plan Implementation Frogram
O&M Services Agreement

I



ARTICLE 8. leEMN!W, LIABILITY, AND INSURANCE

8.1 Each Party shall defend, indemnify and hold harmless the other Party, its officers
directors, employees and agents, from and against any loss, cost or expense, including
reasonable attorneys’ fees, where such losses, costs or expenses are caused, or claimed-or

alleged to be caused, by the sole negligence or willfil misconduct of the indemnifying

Party or its officers, directors, employees or agents, or by a breach of any obligation of

this Agreement by the indemnifying Party.

8.2 Where such loss, cost or expense is caused, or claimed or alleged to be caused, by the
negligence or willfol misconduet of both Parties, or their officers, directors, employees or
agents or by a breach of any ohliéation of this Apreement by lgoth Parties, each Pérty
shall defend, iﬂdemni_ﬁ' and hold harmlegs the other Party in proportion to ﬂ)el:r

proportional fault as determined by mutual agreement or by arbitration or judicial decree.

8.3 OPERATOR shall be liable for those fines or civil penalties imposed by a rei;ulatory or
enforcement agency for violations of treated water quality requirements provided for in

Exhibit C that are a result of OPERATOR s negligence on or after the date of signing of
this Agreement.’

8.4 Each Pa:ty shall obtain and maintain insurance coverage of a type and in the amounts
described in 'Exhibit E and each Party shall be a named insured on the other Party’s
policy. Each Party assumes the risk of loss or damage to its're.spective_‘ property, from
any cause, including the acfual or alleged negligence or strict liability of the other Party,
and shall maintain broad form property instirance in order to protect both Parties against

any such loss. Each Party shall provide the other Party with satisfactory proof of

insurance.

Hollister Urban Area Masler Plan Implemeniation Program
O&M Services Agreement

12



ARTICLE 9. TERWM, TERMINATION, AND DEFAULT -

9.1 The initial term of this Agreement shall be 5 years commencing on the date of signing of
-this Agreement. Thereafier, this Agreement may be renewed for a term of five (5) years
at the discretion of OWNER. OPERATOR shall give'O\'VNER noticc:: of whether it
desires to extend the Agresment not Jess than one hundred eighty (180) days prior to
expiration of Agreement or any extension. OWNER shall notify OPERATOR of whether

it desires to renew the Agreement within 180 days prior to expiration of the Apreement or

any extension.

9.2 A Party may terminate this Agreement only for a material breach by the other Party. The
Party initiating termination shall provide written notice of breach and allow sixty (60)
days to cure or commence taking reasonable steps to cure the breach. If OWNER and

OPERATOR cannot resolve the dispute, the matier shall immediately be referred to the

provisions outlined in Article 10,

9.3 Upon termination of this Agreement and all renewals and extensions of it, OPERATOR
shall return the Plant to OWNER in the same condition as it was upon the effective date
of _fhis Agreement, ordina.try wear and tear excepted. Equipment and other personal
property purchased by OPERATOR for use in the operation or maintenance of the Plant
shall remain the property of OPERATOR upon termination of this Agreerent, uniess the
property was directly paid for by OWNER, or OWNER specifically reimbursed
OPERATOR for the cost incurred to purchase the property, or this Agreement provides fo
the contrary. Ifitis dcterminc;i that the equipment or properiy has not been maintained
in accordance with the Annual Maintenance Plans submitted in fhe years preceding the
termination, the portion of the reduction in value of the item attributed to the non-

adherence to the maintenance schedules shall be OPERATOR s sole responsibility.

Holllster Urban Area Master Plan Implementation Program
O&M Senvices Agreement



ARTICLE 10.

DISPUTE RESOLUTION

10.1 Ifa dispute arises between the Parties regarding breach of this Agreement or

interpretation of any term of this Agreement, the Parties shall first attempt to resolve the

dispute by negotiation followed by mediation if negotiation fails to resolve the dispute.

During such time OPERATOR shall continue to operate the Plant under the terms of this

Agreement.

10.1.1

10.1.2

Step One: The General Managers or other persons designated by the Pasties will

negotiate on behalf of the entities they represent. The nature of the dispute shall

be reduced to writing and shall be presented to each General Manager who shall

then mieet and attempt {o resclve the issne. If the dispwte is resolved at this step,
there shall be a written determination of such resolution, signed by each Party’s

(General Manager and ratified by each agency, which shall be binding upon the
Parties.

Step Two: If the dispute cannot be resolved within ten (10} days at Step One, the
Parties shall submit the matter to non-binding mediation, The dispute shall be
heard by a panel of three (3) ;ncdiators selected by mutual agreement of the
Parties hereto. H the Parties are unable to agree on a mediation p;mcl_, each Party

shall select 2 mediator and the two mediators selected shall appoint the thivd

‘mediator by mutual agresment. Any copunon costs of mediation shall be borme

equall;by the Parties who shall each bear their own costs and fees therefore. If

the issue is resolved at this step, a written determination of such resolution shall

be signed by each General Manager and approved by the respective agencies.

10.2 Other disputes not resolved under Step 2 above shall be resolved by proceedinigs in the

Superior Court of the County of Sar Benito, State of California. If arbitration, suit or

Hollister Urban Area Master Flan Implementation Pragram
0O&M Services Agreement

14




action is comrhenced, the prevailing Party in any such action shall be entitled fo its
reasonable attorney fees and court costs as may be awarded by the arbitration panel, trial

court or upon appeal.

Hellister Urban Area Master Plan implementation Program
O&M Services Agréement

15



Both Parties indicate thefr-approval of this O&M Agreement by their signatures below, and each
Party warrants that all governmental actio:ié necessary to bind the Parties to the tenms of this

O&M Agreement have been and will be taken.

SAN BENITO C@DNTY WATER DISTRICT /] j %
: ' QX‘ Aftest; . { (“

Date: ) -7137‘1 13 : 4

SUNNYSLOPE COUNTY WATER DISTRICT
By: Dewe s -y Aﬁesf:w

. rd
Date: P// "’/’3 .

Hollister Urban Area Master Pian Implementafion Program
O&M Services Agreement

16



EXHIBIT A
Definitions and Acronyms

DPH: California Department of Public Health, a division of the California Department of
Human Healih that regulates drinking water quahty

Water Supply and Treatment Program Facilities: The Lessalt Water Treatment Plant Upgrade,
the distribution pipeline to serve the High Pressure Zone, and the West Hills Water
" Treatment Plant. .

WTP: Water Treatment Plant

Emergency response/disaster recovery plan: A. plan for use when vnusual or emergency
sitnations arise at a water treatment facility. This document should assist public water

systems in planning and preparing for both natural or man-iade disasters.

Annual Maintenance Schedule: A comprehensive list of maintenance; repair, and replacement
obligations anticipated by OPERATOR in the upcoming fiscal year.

Standard Operating Procedures: Documentation of plant facilities and appurtenances that
provides step-by-step instructions on the operation of each unit process and associated

" equipment and controls.

OSHA: Occupational Safety and Health Administration; a federal agency of the United States
that regulates workplace safety and health.

Joint Powers Insurance Authority: A group of progressive government agencies that have pooled
resources for the purpose of providing liability protection for its members.

Hollister Urban Area Water Supply and Treatment Agreement: The binding agreement laying
out the terms and conditions between the three agencies involved in the Hollister Urban
Area Water Plan — City of Hollister, the San Benito County Water Dlstnct and the

Sumnyslope County Water District.

Capital Projects: Major plant improvements exclusive of the annual mamtenauce projects
defined as part of the Annual Maintenance Schedule



EXHIBIT B
DESIGN CAPACITY & CAPABILITIES OF WATER TREATMENT PLANTS

1.0 SURFACE WATER TREATMENT CAPACITY & CAPABILITY

1.1 The initial capacities of the surface water treatment plants shall be as follows:
Axverage 24 hour Capacity

*  Lessalt WITP ~2.0mgd

*  West Hills WIP - 4.5 mgd

1.2 The treatment process shall be as follows:

Lessalt WTP -- Preoxidation/Coagulation/Flocculation/Filtration/GAC/Microfiltration

+  West Hills WTP — Preoxidation/ActifloCarb/Gravity Media Filtration



EXHIBIT C

DESIGN WATER QUALITY OF WATER TREA‘I‘.I'\EENT PLANTS
1.0 SURFACE WATER TREATMENT QUALI’I‘Y

1.2 The treatment process for each surface water treatment plant will meet State and Federal

drinking water regulations at the following time periods under the stated conditions:

Trihalomethanes measured at 14 days in distribution system at ph of 8.0 shall be

designed to be less than 80 micrograms per liter (parts per billion).

Haloacetic Acids measured at 14 days in the distribution system at ph of 8.0 shall be

designed to be less than 60 micrograms per liter (parts per billion).

All other federal & state requirements for potable drinking water as defined by the

State of California, Deparfment of Health Services.



EXHIBITD
LESSALT & WEST BILLS MONTHLY OPERATYIONS & MAINTENANCE REPORT

1.0 LESSALT MONTHLY OPERATION & MAINTENANCE REPORT TO CDHS

1.1 Monthly Treatment Plant Report Form
1.2 Monthly Summary of Monitoring for Surface Water Treatment Regulations

1.3 CT Compliance for Giardia Inact-ivation by Free Chiorine
1.4 Pressure Decay Tests

1.5 Trans Membrane Pressure Results

1.6 LSV_VTP Flow to Distribntion

1.7 Analytical Reporis
1.8 Holiister Conduit Pump Station 91 Analytical Resuits
1.9 Lessalt Treated Water Sample Tap Analytical Results

(See Example Letter to CDHS dated July 1, 2012 for a détailed report example}



EXHIBIT D - CONTINUED

LESSALT DAILY OPERATION & MAINTENANCE ACTIVITIES TO SBCWD

2.0
Lessalt Daily Maintenance Activities
Equipment Maintenance Performed
1 | Air Compressors Bleed moisture trap on both units
p ' As you walk through the hole plant checking for Jeaks or
All Plant Equipment problems

'| Check Raw Water Twrbidity Meter

You should see flow from clear overflow tube, / 250 to 750

3 for proper Flow mi should flow from black overflow tube.
4 .| Is it within range pH 7 to pH 9, and that the unit has proper
Check Filiered Water PH Meter water flow through it.
5 | Check Filtered Water Turbidity ‘You should see flow from clear overflow tube, /250 to 750
Meter for proper Elow ml should flow from black overflow tube.
6 Check Treated Wa{er PH meter and Is it within range pH Tto pH 9 and that the unii has proper
flow water flow through it,
‘ The sensor should have alectrolyte solution, Sand should be
7 | Check the Filtered water Chlorine | visibly moving in the mixing chamber, Check the level of pH
Residual Analyzer 4 Buffer Solution, Check for proper flow from overflow tube
g | Check the Treated water Chlorine | Check the level of Buffer Solutions, Check for proper flow
Residual Analyzer from overflow tube
9 | Check Air Receiver for leaks
10 Check: Chlorine Pumps for proper
operation
11 Check Chlorination Pumps and
area for leaks
12 Check Caustic Purps for proper
operation
13 Check Caustic Pumps and area for
leaks
14 ‘Check CMF Individual Turbidity You should see flow from clear overflow tul?e, /250 to 750
Meters for Proper Flow mi should flow from black overflow tube.
15 Check the computer for the pressure decay results to see if
Pressure Decay Test Resulis they are within acceptable ranpe.
161 Check the computer for the chlorine residual results to see if
Chlorine Residual they are within acceptable range.
Check the computer for the pH Jevels o see if they are w.tthm
17 pH acceptable range.
, Check the computer for the turbidity levels to see if they are in
18 Turbidity the acceptable range




3.0

EXHIBIT D - CONTINUED
LESSALT PERIODIC OPERATION & MAINTENANCE ACTYVITIES TO SBCWD

Daily Readings

Chlorine Residual, Conductivity, pH Distribution System Readings

Clean Raw Water Turbidity Meter

Clean Combined Turbidity Meter

Clean CMF # 1 Turbidity Meter

Clean CMF # 2 Turbidity Meter

Clean CMF # 3 Turbidity Meter

Calibrate all Turbidity Meters with 20 NTU StableCal

Replace light bulbs in turbidity meters prior to calibration with 20 NTU StableCal

Pod
IR BN VY NG PR Ty

Dose CL2 Analyzer Maintenance

Final CL2 Apalyzer Acid Clean Maintenance

[
[

Dose CL2 Analyzer Replace Tubing Maintenance

pa—y
[ &)

Yok | fomt
Sl

Final CL2 Analyzer Replace Tubing Maintenance
Weekly Instrumentation Chﬂck .

Vacuum Plant

Y
L%

‘Wet Mop the Office, Lab & Bathmom

el L)
-~

Fhush Eyve Wash Stations

Check Underground Outdoor Sample Pits

f Y
s

N { e
[ RAYa]

Wash Windows
CL2 Dosing Pump Maintenance

Caustic Dosing Pump Maintenance

o
Yt

Clean Caustic and CL2 Area

N

Print Next Weeks Chain of Custody Sheet for Lab Testing:

)
W

Acid and Caustic CIP on CMF #1

by
o

Acid and Caustic CIP on CMF #2

Bk
yVith

Acid and Caustic CIP on CMF # 3

Check Piping in the pit for leaks

]

Change Oil and Filters on Air Cox,ripressor #1

B8

Change Oil and Filters on Air Compressor # 2

Blow out or Replace Filters on Air Compressor # 1

(93]
<o

Blow out or Repiace Filters on Air Compressor # 2

Lo
vy

Install new Air Compressor 30" Coalescer, Membrane and 10" Control Air Coalescer Fxlters

w
]

AR
L= 1T

Reboot Computers
Install new Salt Bridge and Electrolyte and Cahbrate the Acid and Caustic CI? pH Probes

Grease Motors (backwash, sww, cip)

Ly
th

[SERLFL
~h

4 Flush Fire Lines

Tighten all nuts and bolts in plant

Bleed Pressure Transducers - SWW, Forwarding, SBCWD, Strainer Differential, PR Valves

W
=]

Bleed Air from Top of 500 Micron Strainers

£
[= S 4=

Flush Pressure Relief Valve by Fairview Road




. EXHIBITD
LESSALT & WEST BILLS MONTHLY OPERATIONS & MAINTENANCE REPORT |
1.0 LESSALT MONTHLY OPERATION & MAINTENANCE REPORT TO DPH

1.1 Monthly Treatment Plant Reéport Form

1.2 Monthly Summary of Monitoring for Surface Water Treatment Regulaﬁpns
1.3 CT Compliance for Giardia Inactivation by Free Chlorine '

1.4 Pressure Decay Tests |

1.5 Trans Membrane Pressure Results

1.6 LSWTP Flow to Distribution

1.7 Analytical Reports
1.8 Holljster Conduit Pump Stdtion 9L. Analytical Results
1.9 Lessalt Treated Water Sample Tap Analytical Resuits

(See Example Letter to CDHS dated July 1, 2012 for 2 detailed report example)



EXHIBIT D - CONTINUED

LESSALT DAILY OPERATION & MAINTENANCE ACTIVITYES TO SBCWD

2.0
Lessalt Daily Maintenance Activities
Equipment ’ Maintenance Performed
1 | Air Compressors Bleed moisture trap on both units
9 As you walk through the hole plant checking for leaks or
All Plant Equipment problems
3 | Check Raw Water Turbidity Meter | You should see flow from clear overflow tube, / 250 to 750
for proper Flow mi should flow from black overflow tube.
4 : Is it within range pH 7 to pH 9, and that the unit has proper
Check Filtered Water PH Meter = | Water flow through it. B
5 | Check Filtered Water Turbidity You should see flow from clear overflow tube, /250 to 750
Meter for prope[- FIQW ml Shmﬂd ﬂOW fl’0m b]ack. OVE‘J‘ﬂOW tl!be.
6 Check Treated Water pH meter and Is it within range pH 7 to pH 9, and that the unit has proper
flow water flow through it.
The sensor should have electrolyte solution, Sand should be )
7 | Check the F iltered water Chlorma visibly moving in the mixing chamber, Check the level of pH